EP-HELICOPTER

rREXB0O0CF

INSTRUCTION MANUAL
EAMNAE

Thank you for buying ALIGN products. The T-REX 600 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 600 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and mainenance.

&%@T%%Q%Ljﬂﬁﬁﬁﬂﬁﬁ ERHE

EABRHR AN ASHIBASAMNNBETESE - LIERITE

NELEMBEDRSNET - GHERIECA s UEHARES
E-CEACERREEADRE  OBCELSREEIRNHE

ALIGN

INTRODUCTION
EIE

SAFETY NOTES
ZEFRFR

SAFETY CHECK BEFORE FLYING
RTAIZERE

a~17

ASSEMBLY SECTION
fB3ER88

18|

EQUIPMENT ILLUSTRATION
ﬁ@ﬁmnw{ﬁcﬁéuu\

13

CANOPY ASSEMBLY
MosELut

19

SERVO AND LINKAGE ROD SETTING
(AR ILEIR R ERA

20

SERVO SETTING AND ADJUSTMENT
ARSI e

20

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PR B RPIIREEE

21

PITCH AND THROTTLE SETTING
FheRIREEHPIERE

22~25

FLIGHT ADJUSTMENT AND SETTING
RITENFRABMETE

26~34

PART NAMES AND OPTIONAL PART LIST
SHBHSRRER RN



http://www.manualslib.com/

Downl

1.INTRODUCTION giE

Thank you for buying ALIGN Products. The T-REX 600 Helicopter is designed as an easy to use, full featured Helicopter R/C model
capable of all forms of rotary flight. Please read the manual carefully before assembling the model, and follow all precautions and
recommendations located within the-manual. Be sure to retain the manual for future reference, routine maintenance, and tuning. The
T-REX 600 is a new product developed by ALIGN. It features the best design available on the Micro-Heli market to date, providing
flying stability for beginners, full aerobic capability for advanced fliers, and unsurpassed reliability for customer support.

BHTCREDHER  RIBLTHHEOER T-REX 600 ERHE - FEHMBNRATEFIRBEIRBETERURRESES
B5#% QEECLENRBEEARDE UATRETHAELURKENSE - T-REX 600 ZHRHETHBHHESR © FHR
ERRROTBEMENDNRENSBREEORTRGEE - T-REX 600 B2IRRERRE -

THE MEANING OF SYMBOLS Z55i iR EE

AWARNING Mishandling due to failure to follow these instructions may result in damage or injury.
& 5 ERAEBELRIFRG - MEMHERILERYERINEERS -
A\ CAUTION Mishandling due to failure to follow these instructions may result in danger.

220 BRIRRELRIFR - MEMBRIESHER

@@ Do not attempt under any circumstances.
® I BILEARET > B2EH -

IMPORTANT NOTES EZ 81

R/C helicopters, including the T-REX 600 are not toys. R/C helicopter utilize various high-tech
products and technologies to provide superior performance. Improper use of this product can result
in serious injury or even death. Please read this manual carefully before using and make sure to be
conscious of your own personal safety and the safety of others and your environment when operating
all ALIGN products. Manufacturer and seller assume no liability for the operation or the use

of this product. Intended for use only by adults with experience flying remote control helicopters.

After the sale of this product we cannot maintain any control over its operation or usage.

T-REX 600EEESHWIELE - CRES IAISRRERMER JHﬂEBﬁWﬁaﬁﬁﬁE I BRNERREUAAERTES ERRERER
PRSI ERBE TS %E&Jﬁ&a@% 2 o FE| (HIBLESHER  SHilCEEEEANTREREAE

%BU?E%%E%‘X%HQ%T“W%@EZMS'#% i FEm %Ef,\’?uﬁhﬂf?ﬁ*ﬁi@#&@ﬁﬁ&&)\‘iﬁﬁ”‘“&fﬁﬂj}\ﬁ?‘%?e% LRz
BETRIFER  ER adﬂf‘é‘$ﬂ7}1€f7r%4£ﬂ IR IEAUE A P DBV (I AE B & AT -

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the first time. A
local expert is the best way to properly assemble, setup, and fly your model for the first time. The T-REX 600CF requires a certain
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as a result of accidents or modifications are
not covered by any warrantee and cannot be returned for repair or replacement. Please contact our distributors for free technical
consultation and parts at discounted rates when you experience problems during operation or maintenance.
EAESBRBERTEASEENER  WEKREERE  BERASTEREHER  FTOUCABRMERBERAERNTRE
BEEREREERENERFTRIES > ﬂwﬂﬁﬁﬁﬁwﬂﬁﬂﬁﬁﬁ AR EEBHLTREHRBERMIES - BEESHHERS

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds of people.
R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of maintenance, pilot
error, and radio interference. Pilots are responsible for their actions and damage or injury occurring during the operation or
as of a result of R/C aircraft models.

EBREARE EFUNESHRMESN  ROGBLUREAR  ARBERIENMTER  SFEHIR FTE IR LA
E - BETRBHROTAERESEN  BROEBULIBROZE  URIBREAEMARAZER

It is not a Toy!

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY S 8RR EFRIE

/
/
)

STD Servox3pcs (movements)

Specialized servox1pc (Tail rudder)
Transmitter(6-channel or more,helicopter system) Receiver(6-channel or more) Head Lock Gyro ENEIREISTDEIR 28 X3
B B LERBEIERR) W GREIAD) SHETVCIREE EftRt S RaiRsEx1

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY ST E

- e S

~—

Hexagon Screw Driver Phillips Screw Driver
Scissors Cutter Knife Grease CA Diagonal Cutting Pliers Needle Nose Pliers NEBRMHES SRR S
B NF peb=pi R O EN ] 3mm/2.5mm/2mm/1.5mm 3.0/ ¢ 1.8mm



http://www.manualslib.com/

LOCATE AN APPROPRIATE LOCATION & Bi&R1R A B¢

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an appropriate flying site consisting of flat, smooth ground, a clear open field, or a large
open room, such as gymnasium or warehouse without obstacles. Do not fly near buildings,
high voltage cables, or trees to ensure the safety of yourself, others, and your model. Do
not fly your model in inclement weather, such as rain, wind, snow or darkness.

ERNROTEES—ENRE  BHNBETE-ZBKRY  BHORBNENNEE - g%
DWRIEREEERBA a2 BEY SEER #ASS ERBRPNHLABERESHM
AMEMBIE - I XNRBEF > BUEBTLESHIESEREBEEEMNRT » SHMRTE
ig%ﬁm@}é%ﬂ%gkfﬂ%ﬁﬂﬁéﬁ CHBAETN - IEFTTRARETRE  LEREISREERN
ﬁ o

OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT &858

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

ERGBRTH - RERSSSRRABEENEGEETRT - RDRMEEEMEENH RIS
BECRMATIATESENGE ERRBASRSERB)BEE—CNRE  SRER
BBERIERT  RERROATESEE 4 ILIBBRT -
BDREUERRREFESE A PIUBMED

ALWAYS BE AWARE OF THE ROTATING BLADES jag:gtsche(s
During the operation of the helicopter, the main rotor and tail rotor will be spinning at a

high rate of speed. The blades are capable of inflicting serious bodily injury and damage to ~ é@>
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, ~
and loose clothing away from the blades. Always fly the model a safe distance from yourself e 4

and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEFHIRRERERBERKN  YIBRIRHITDNG  DHBERBRRIBR -

PREVENT MOISTURE sZgtimisis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.
EFHASNEDFSEBNEFZAMEEAR MUV ABHNGLEHRIXE  BETBE
FMREER  HLEKREARSRATMEREREFEHRERNSIB AT RBHEN !

KEEP AWAY FROM HEAT sat#

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.
EERBIEZILUPABMENROK ESTED[ARAIBVE BHEREEHIE - BE - L
BERASRMEBEEZBRIBENTHE -

| O™ PROPER OPERATION 7) R BRAER a

Please use the replacement of parts on the manual to ensure the safety of instructors. This ‘%%
product is for R/C model, so do not use for other purpose.

FDETICENT - EIMNARNEN MY  BECHESERPNEYL - LBREENEE -
FRIARERRANRIFEDIRHEH > T2AREZE - Z5NEHTCHE -

AV SAFE OPERATION Z2218(E
Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

FRECENARBE _ERNEEARMECESH  BREY BOREARESRE B
NBERBETEERS -

Downl i ine



http://www.manualslib.com/

Downl

aded f

3.SAFETY CHECK BEFORE FLYING R{FgIZ SR ESESE AUGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT BRI ERBNTROIREER

Y¢Before flying, please check to make sure no one else is operating on the same frequency for the safety.

Y<Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

Y¢Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

Y<When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first,
and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter. Improper
procedure may cause out of control, so please to have this correct habit.

Y<Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

Y<Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

s+Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

<Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and resuit
out of control.

v¢Check for the tension of tail drive belt.

* FRRYTAESIERAEAIERSTETRIOA - DERIMSS R ANZE -

* SRRITRIEEST S R IS S BB 2 1 ES0MTHUARRE -

* PSR BPIR IR R SN RS - ENEEREE) - X538 (100D SSHRIRAUE -

* IS AT B RRIRI MOV - RIS IEER S IATINE - BEIBIREIR | BRI IESCRIRR ISR - ERARAISIER « TIETEHIRE R
EFOUSRSsLENRS - FEaSRANSZE - BEMIEENSIE -

* AR EEFRNSBEFRSIRG - BEOS5EE RS HIRSNEIEESETHIRENIER - £RAKENERSSERNTIRBNE

Bz o
* TR G RERONTHEURE » ERBEERFENEINEM - SHRSINRBSHIER  HEI2 I T RIEENT - BEN
EREENBHMESERNT  EREHFTEBRNEE IR YWER ERESUENRTHREBERRIL -
*GBEHENENESEERRNIEN - BRESERCEN - TRRSHERRARZNBE -
*EREHE S RERESEEES - RITDNEBWAZIORIT - VSR BERFZRMERKLOER -

* EEEEELZHNRRE -
Product Name . oo Standard Equipment
B8 o T EERE ; PR
AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1ADecalx1AStandard Landing Skidx1A3D Landing Skidx1
T-REX 600CF AHook & Loop Fastening Tapex2 AMotor Pinion Gear 10Tx1
Combo Version ARCM-BL75G 75A Brushless ESC(Governor Mode)x1 AB00L Brushless motorx1 AREC-B3X External BECx1
ALi-Polymer 7.4V 1100mAh 9C for BECx14W/O Main Blade
T-REX 600CF AT-REX 600 (CF) %08 A | A J6 448 05 S x | A B x| AR 2 029 1L A DB 22x 110 A BB /575X 2 A 1 OTIR S B B Lk S 12 38
SRS ERR ARCH-BL75G /522 P22 I 58 33 sk 52X 148 AG00L ZE I 555Ex | AREC-B3X AIETBECK1ALi-Polymer 7.4V 1100mARh 9Cx1
T'BEX GO_OCF AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1ADecalx1AStandard Landing Skidx1 A3D Landing Skidx1
Kit Version AHook & Loop Fastening Tapex2 A Motor Pinion Gear 10Tx15xW/O Main Blade
T-REX 600CF e o . e N
=R e IO B R AT-REX 600 (CF) ZRHSERx 1 A IR H85E Bx | A BGAEX] A R 22K 148 ASDMIZX 148 A BRI X2 A 0TS SZE #ix LA RN £ 1R
WARNING
AN'g =

Original manufacture package of T-REX 600CF is not including main blades. This unit is a large-sized high power helicopter,
and we recommend you to choose safe main blades with good brand, reputation. We recommend you do not use general
wooden blades and do not equip the power of main blade over 2150rpm to avoid any accident caused by broken structure
of the blades and parts.

AT T-REX 600CF B ELNEFBRED
%%%Ef‘@azﬁﬁgﬁ  BUNTIRIARERE S0

E ABEHNERH B -EBRE RIZE
&= - Bibs  BEMIEFR—MAR > TERBRILREQERT
EBB2I50rom LB E TR BEBEHBEE SR AIRHBOEN -

When you see the marks as below, please use glue or grease
to ensure flying safety.
BETREEESE  BRe LB DN RRERACIREE -

CA: Apply CA Glue to fix.
R48: Apply Anaerobics Retainer to fix.

.

T43: Apply Thread Lock to fix. Wer@  Green  Blue Seitfurnished 143 Giue width: approx. 1mm
, OIL: Add Grease. BE  EE BERGR  5rpmmmim
Rgé%%gg%%% R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: (BFRIRAER a small amount on screws or metal parts and wipe surplus off.
OIL 370088 When disassembling, recommend to heat the metal joint about 15
i H upn seconds.
;I;I::: :::sei:;;blmg ball links, make sure the "A" character Rgi% R%fﬁggéé (%ﬂ%%gﬁggﬁ png ‘g%%;%@ﬁ%%%ﬁ?ﬁ%gg
: . B » INBEES RDEBE - 4 SIS
BIEEBESEREINER - AFEBN - 8%{3{5%&1%%915@ o GER! EE?P}{CFE%?%E%E)

_J



http://www.manualslib.com/

Down

4.ASSEMBLY SECTION #83%:R368

. : Apply a little amouni o T43 thread
50HH001 5 ’ ggaimﬁgg%g%"“g Screw ; , lock when fixing a metal part,
— | ; BhRERERE @%E‘TM B
[:QW Thrust bearing
Linkage ball B1 : i B
FREEB1( ¢ 4.75x12.59mm)x2 ® 6X ¢ 14x5mm
Socket collar screw : \fg!laa_—lsher
@ i ERATERERHMOSmm)2 10.25x ¢ 14x0.8mm
Lo N
EA @ @ Bearing MR14822
Bearing MR148ZZ { M4 Nut MR1487 787
YRLABZZ803K( 0 8 ¢ 14xamm)cs | wpsmiEe 08x ¢ 14x4mm
s 3
Apply grease on
O thrust bearing. S~
Thrust bearing I HEEECE B
LEHEEDE( & 6x ¢ 14x5mm)x2 g'}
ﬁ & TR EE
Thick (smaller ID) Thin (larger ID)
Washer p y <
(6 10.25% 0 14x0.8mm2 (PIEBY (PREERK)

/ Thrust bearil Main rotor holder
rust bearing |F#EE) % B S

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
IRERSE ABBEEFINER » (ERD BABISESANHRENT - MEKHN
RSB -

Linkage ball B1
IRegBl
¢ 4.75x12.59mm

"Appiv alittle amount of T43 thread

50HH002

" © [
Socket screw
BIEEA7BIRHH (MAx8mm)x2

et mai otrvousing | A lockuten tingamattpen,

EWIIERETEE

Apply grease
b il =i N

Feathering shaft
 6x ¢ 8x93.2mm

Washer
RIS 0 4x 0 12xImm)x2

Damper rubber

Damper rubber

KETIBE( ¢ 8.1x ¢ 13.1x3.2mm)x4 Damper rubbo spacerCOPper)
©8.1x¢ 13.1x3.2mm REBEE )

¢ 8x ¢ 11.5x1.3mm

Spacer

EEEE( ¢ 8x ¢ 11.5x1.3mm)x2

logo on the top
AUEN e -

Washer
REES)
¢ 4x ¢ 12x1mm

Socket screw
N BIRM7 R
~ M4x8mm



http://www.manualslib.com/

ly a littl fT43 thread
50HH003 . ' f oimimtivi

BMENRER R ERERTI3@ME

Linkage bail A1 M3 collar screw
IXEEAL( ¢ 4.75x8.68mm)x2 M3 B EIR ST

M3x11.65mm

Linkage ball B1
IREEBL( ¢ 4.75%12.59mm)x2

Self tapping screw
BB +F B BURM(T3x14mm)x2

i
i
I
|
I
i
1
i
I
i
i
i
i
I
I
/ 1
i
i
\ / I
|
i
i
1
i
i
i
i
I
I
\
1

Already assembied Bearing MR742Z2

by Factory. MR74Z 78875
BB 94X ¢ 7x2.5mm

M oIIar screw
NI BELRH(M3X 11 65mm)x2

©

Washer
F3)( 0 3x ¢ 5.5x0.3mm)x2

©

Collar
RS EEEE( o 3X ¢ 4.9x1.5mm)x2

© [

Bearing 68322
683778H73( & 3x & 7Tx3mm)x4

i

Bearing MR74Z2Z
MR7477887%( ¢ 4x ¢ 7X2.5mm)x2

©] (LI}

M3 Set screw
M3LERIRHFRH(M3x4mm)x2

M3 collar screw
M3EE E R EUR AR
M3x11.65mm

62377875
¢ 3x o 10x4mm

Bearing 62322 i

Flybar seesaw holder
FEIeEEE

Mounting hole of SF mixing arm for

Self tapping screw stable 3D flight.(Recommend to use)

BE+FBEBRM BEIDRITSHERBRESL GREERA) -
T3x14mm

Bearing 62322 Collar

62372887 © 3x ¢ 10x4mm)x2 BEWSHE

¢ 4.9x ¢ 3x1.5mm

Linkage ball A1

LREBAL

©4.75x8.68mm
SF Mixing arm
SFZHIEE

Bearing 6832Z2Z

Linkage ball B1
@ mmﬂ] Mounting hole of SF mixing EKﬁB? Washer 6837 78ME
M4 Set screw arm for n/i_mble 3D fllgrllt. ¢ 4.75x12.59mm =5 ¢ 3x ¢ 7x3m
MALEERIRAR(MAxdmm)x2 BURSORITS ERHIBERES, - ¢ 5.5x ¢ 3x0.3mm Self tapping screw

BE+FERRM
T3x14mm

© [ Ny

g%?%%mmsxmm)m When tightening a ki ball to a plastic part, please tighten it firmly, but

i hy i i Flybar paddle
not over tightened, or they will strip. ol e
Y O — BRI ASBI SRR  EEENNRAT  MARME N TEEEEET - Can choose to TER

use or not use.

Linkage rod(B)

E{2(B) o 2x19mmx2 TEEEANEB
S M3 Set screw

(@laml T
.l M3x4mm

Ball link
SHEIRTEX4

M4 Set screw “>._
Metal flybar control arm 14 C IR

SETER2HE Méx4mm S
5 0 H T 0 0 1 S Sticker x2sets

Socket screw TG EALHEX2ME
BEENT EIRH
M3x5mm

IE10)

Tighter press side

BRNBAE

Flybar rod

S TERIE -
ﬁ‘\\\ & 3x400mm > -7
Looser press side \‘§\ e

(0
v

BEOBAD NN

IS 2
e (6 O
T8 IR R B A \ VS \
¥y (i \\ =2 e
p A S o i | Assemble linkage rod (B)
> =)
/ y { V/// ‘\\\* Zi . | before assembling flybar :
M4 Set screw &5 pe’ \%‘ii/ NN 8 Flybar control rod | | control set. e | Y
MA LRI AR N\ o \ TG BIR B IR S BRTERSMIELEES :
Méx4mm )/ i = ¢ 4.3x74.1mm B k
y Linkage rod(B) 1
T43 \ ] Approx.38mm 19mm _IQmm
® f\\ i $#42(B)#138mm f
Socket screw / .
BSEAN R 4
a:sgn;%@% T4 Metal flybar control arm A
), EEPEREGE
5

Dowgloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

Down

50HH004

o

Linkage ball B1
EREEB1( ¢ 4.75%12.59mm)x2

§

Bearing 68322
68322873 ( ¢ 3x ¢ 7Tx3mm)x4

(-

Collar Screw
SYEIRFR(M2X12mm)x2

© [ o

Socket screw
BERA7 TR (M3x12mm)x2

© |

Washer
E5)( ¢ 3x ¢ 5.5x0.3mm)x2

© 1

Collar

e WA E (o 3x 04.9x1.5mm)x2
© (]

Collar

RadiusiBHHEE SHE( ¢ 2x ¢ 3x5.1mm)x2

Socket collar screw
BIEA7 EEERH(M3x22mm)x1

M3 Nut
H3EHREAR 1B

M4 Set screw
M4 LERIRAR(MAXAmmM)x2

Already assembled by factory, |
please note to check again.
SHRETR - BHUSTHIER -

Socket screw
[SEEIVANEEL S v
M3x12mm

Apply a little amount of T43 thread
, lock when fixing a metal part.
FHENR B BERERTIBRHE

Approx.130mm =
#7130mm e

Sy ) m—3

S
——
)

Socket collar screw
BEA BHMERH

M3 Nut M3x22mm

M3FHRZIRIE

50HH005 Linkage ball B

$4.75x9.59mm

AR

Lock collar
THETER
¢ 10x ¢ 16x6mm

i Linkage ball B
‘; BIGE(]
1 94.75x9.59mm

!.ong linkage ball
BRRIRGE
® 4.75x24.6mm

M4 Set screw
MA1 RIS

M4x4mm Main shaft

¢ 10x201x29.3mm

Socket screw

BRI
M3x12mm
Wafhout control arm
S ERIES Bearing 68322
Linkage ball B1 68377887
BREEB1 & 3x ¢ 7x3mm
®4.75x ¢ 12.59mm
T43
-~
Collar screw
Metal collar ﬁfﬁﬁm

EBOIBENE
¢ 10x ¢ 14x19mm

Metal washout base
TBOIIE

Collar

BEHRHRE
¢ 3x¢p4.9x1.5mm

Radius arm
Radius;&1g

#g
¢ 3x ¢ 5x0.3mm



http://www.manualslib.com/

Down

50HZ001

(@lemmi

Ball link
SEIRERXS

O WO
Linkage rod(A)
SEAR(A) ¢ 2x11mmx2

Linkage rod(C)
Approx.67mm
SERR(C)HI67mm

O e J—

Linkage rod(C)

SE12(C) ¢ 2x48mmx2
Linkage rod(A)
Approx.30mm 1mm 3
EiR(A3mm | ¥ ]

1mm

48mm

38mm

lock when tixing a metal part.

, Apply a little amount of T43 thread
GRENREREBERARIIGMDS)

Linkage rod®) | + |
Approx.38mm

sEie(B)f3emm | [

¢9mm

)

©

Flybar paddie
TER

A

Approx.130mm
#7130mm

Sticker position

Approx.130mm

#7130mm

Make sure both sides are equal in length.

FRBTEEMERENS -

SETRALHRRS M E
NI 7,@
WO LEeH, ﬁ(@f
!
\
Flybar paddle
TER

loaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

Down

5 0 H B 0 0 1 Socket collar screw

i ﬁ/ RN R
M3x20mm
e Washer

BOEhRED

Hex socket self tapping screw

One-way bearing HF1216 -
HF121628 B 8h3( ¢ 12x% ¢ 18x16mm)x1

______ - Main drive gear
______ // ¢ 11.5x ¢ 18x0.8mm free gl
M3 Nut \ j/’) A 170T
HaBTEEARIE ) ;//7
______ / {‘/ Main gear case
______ \ EEPINEE

Hex socket self tapping screw
MR TREBIRH
T3x7mm

Autorotation tail drive gear

Washer (S Ea
ESEEEET) (o 11.5x ¢ 18x0.8mm)x1 180T

QY
& / Apply grease
80, Q F CREH (Ch)
l 9ne-way bearing shaft

One-way bearing HF1216

HF 121685 [C)g &
Socket collar screw ¢ 12x ¢ 18x16mm
BEEA7TAIBERAR(M3x20mm)x1 I
~ @ SOHMRE
\A ¢ 9x ¢ 12x34.75mm
M3 Nut
M3BRZIRIEX1

50HB002 tawm[ﬂs]yﬂﬂm m

BT EBUEM(TIX10mm)x6
M3 Specialty washer
MIFFHRE S (9 3x ¢ 8x2mm)x 18

Socket screw
BER7 AR (M3x8mm)x2 @ H

r

S
M3 Specialty washer Bearing 680022 Bearing 68922
Socket screw M3%E F)( ¢ 3x ¢ 8xTmm)x2 68007 288 (¢ 10x ¢ 19x5mm)x2 6897 788 2( o 9% ¢ 17x4mm)x1

BIEEAR /AR (M3x10mm)x12

Carbon fiber board. M3REEREES) BN AR
IHEFEAIMNR].OMBIRER . ¢ 3x o 8x2mm M3x8mm

Upper bearing block(Mark A)

8 CIREEE (R5CH

Main frame(L/R)1.5mm M3 Specialty washer ﬁ/ Socket screw

Bearing 680022

(Inner diameter 10mm)
680077 &H7% (PIE10mm)

Frame mounting bolt >

St ey

Canopy mounting bolt
WEEEET

M3 Speciaity washer

MITFIAET

¢ 3x ¢ 8x2mm
\ Lower bearing block

(Mark B)

FETEEEE (RER)

Socket screw

BEEA7 AR
M3x8mm

Socket screw
BISRA7 AR
M3x10mm

M3 Washer
M3ET
¢ 3x ¢ 8x1mm

Self tapping screw
B +FERURM
Self tapping screw T3x10mm
BETFEBURM
T3x10mm

Bearing 68922
(Inner diameter 9mm)
Canopy mounting bolt 689778873 (A1 Imm)

RS B

M3 Specialty washer
M3HRED
¢ 3% ¢ 8x2mm

Bottom bracket
Self tapping screw e
BEBR+FERURH
T3x10mm

‘lock when fixing a metal part.

ER
’ -Apply a little amount of 743 thread
 RRRNRSRARERERL EP

ib.com manuals search engine



http://www.manualslib.com/

Assembly point: Main shaft
First do not fully tighten the screws of main frames *a

and put three bearings through the main shaft to
check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @/ T TEMA T

(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly ““:E‘F
tighten the screws. This assembly can help for the
power and flight performance. U

BIEBHMR | ———— Main frame
-2} 0 Glass surface F AR

BETE 90 90°

©  [jwm 7 © |
Socket screw M3 Nut Bearing 68422
BEEAUBIRAH(M3x8mMm)x3 M3PHEZIRIEX3 6842787 ( ¢ 4X ¢ 9x4mm)x2
B Self tapping screw M3 Specialty washer
8 BEE+ZEBIRHM(TIx2mm)x12 MIRFRET)( 0 3x 0 Bx2mm)x12
A .

""\/J" %%%’%:%:; washer

s Self tapping screw
BE-+5aBUEH
T3x12mm

A\ CAuTION
x B

When tightening a linkage ball to a plastic
part, please tighten it firmly, but not over
tightened, or they will strip.

IREBFEA BB RINER  EERNRERD
g MERE DS EHAS -

Bearing 684ZZ

6847783
¢ 4X ¢ 9x4mm

Tail drive gear assembly
EEERE

Tail drive belt

Tail boom case (Right)
BEBEE (B)

M3 Nut
M3BIRRIRIE

Self tapping screw
BE+FEIEHM
T3x12mm

M3 Specialty washer
MRS
o 3x ¢ 8x2mm

Tail boom casé (Left) >
EEBTERE ()

Socket screw
BER7 AR
M3x8mm

Downjgaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

50HB004

® wm ©

Self tapping screw M3 Specialty washer
BE+3 BBURHM(T3x8mm)x6 M3HEFRZET)( 6 3x & 8x2mm)x8

© [

Socket screw
BEEN 7 ARAH(M3x6mm)x4

M3 Speciaity wa
MIKFIRET)
¢ 3x ¢ 8x2mm

Down

Battery mount
FHEE L

M3 Specialty washer

MR ED

¢ 3x ¢ 8x2mm Socket screw

BEN7 AR
M3x6mm

Q "‘- ‘\
T43 \ 4

& Re

sher @ /‘ \\ /

Socket screw
BB HIREH
M3x6mm

Self tapping screw
B +FEBIERHM
T3x8mm

M3 Specialty washer

MR ED)
¢ 3x ¢ 8x2mm

Self tapping screw
BER+-FERRM

T3x8mm

Housing pin

EEETEEEFHE

Gyro mount
FRIREEERE

ib.com manuals search enaine

10



http://www.manualslib.com/

(o i O | © |

Linkage ball A1 M4 Set screw Washer Bearing MR9522

ERTBAL (0 4.75x8.68mm)x9 MALE S IR AR(MAx4mm)x 1 #E 5)( ¢ 5x ¢ 7x0.5mm)x2 MRO57 780 (¢ 5x ¢ 9x3mm)x4

Self tapping screw Socket screw M3 Specialty washer

BB+ FEBIRM(TI8mMmM)x2 BEER ERHMIx6mm)x2 M34E TR ZE B)( o 3% 6 8x2mm)x2

-
Anti rotation bracket

| Aluminum collar CA‘ !
R IEHIEIEE Elevator lever |
| ¢ 5x11x28mm BEHIE . Socket screw
| Linkage ball A1 BEREIRH
! CA BREBAL M3x6mm
! Linkage ball A1

© 4.75x8.68mm

i }f?f;\éxsﬁsmm )Y Linkage ball A1 i

BRERAL ! M4 Set screw
¢ 4.75x8.68mm |

Aileron lever

TERHEE

Bearing MR95ZZ
Washer MRO57 788 7%

#a)
5% 7x0.5mm  ®5X®9x3mm

g;?{;? ! shaft Self tapping screw
5x81mm BE+FEBRHM
] T3x8mm

M3 Specialty washer
MR ET
® 3x ¢ 8x2mm

BB SR
M3x6mm
The shaft groove
faces to this side.
INEE BB RRLL A
| Please aim the set screw at the shaft groove.
L ERIRMIEER AR ENEEE -

M4 Set screw gy
M4 LESERIEH 6 %

M4x4mm



http://www.manualslib.com/

50HB00S

© [ [m—

Socket button head screw
HETE R VEIRHH(M3x12mm)x4

© D

M3 Set screw
M3 RIBAH(M3x4mm x4

M3 Nut
W3 ERIEXA

© |

M3 Washer
MIZET( ¢ 3x o Bx1mm)x4

M3 Nut'—
H3BHRARIE |

3D landing skid(white)

A0
3DRIZ2 (BE) M3 Set screw

M3LEH8RHR
M3x4mm

E g | v =
Standard landing skid(black) Lz
BRI (28 e =~
Skid pipe end cap M3 S e 7 & M3 Washer
HEREREE et screw 44 i W
= M3LE IR 7o + M3ES
M3x4mm / e‘ & 3x ¢ 8x1mm :
Landing skid nut ) ' \% |

A 2030 ]
N HIZREE

(8

Socket screw
BIEA7 AR
M3x12mm

M3 Washer 7
M3EG O
& 3x ¢ 8x1Tmm

M3 Set screw
AL R /
M3x4mm Antenna pipe

/ TR
e // = ® 2X ¢ 4x500mm
. '/
/

Socket screw
Skid pipe
[ZeaE

Ve BER AR
M3x12mm
¢ 9x310mm ~

\\\\\\\\ @ N
\\\\\//§Z§\ g 50HT001
Skid pipe end cap
20RE

Landing skid nut RIZREEREE
ﬂ%{lbﬂ [

12

Down ib.com manuals search engine



http://www.manualslib.com/

Downl

ed

50HT002
@ (o

Self tapping screw
BSE+FSBURHR(TIx12mm)x2

M3 Washer
M3 ET

M3 Washer ¢ 3x ¢ 8x1mm
M3ES)( ¢ 3x o BxTmm)x2

Rudder servo mount

EAREEEAE

Rudder servo bracket
EACEAR SR
Self tapping screw
BE+SFEBRM
T3x12mm

50HT001

Tail control guide
EETIEEER

Please do not fix the screws
before ﬁssenlbling tail boom.
RRENRMHED LR

N

St

Aim the opening of tail boom at the

convex of the case and insert.
BERE CHMEFEROL - WA -

Please insert the opening
of tail boom into the convex.

ESROBODEAR - #EA
BEBEFEAN -

Tail boom

. Check to rotate the belt 90
degrees when assembling.
Belt tension: Recommend to

»

lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.
HEEEBSE R IR0
RARE 2aREARERT

N

EEAR - REEBREER
SUsENIE -

Use the strap to fix
tail contol guides.

BEfEREEERTY
ERBEMRTEE -

Cut to trim the length by a knife.
TRAFRINREEE -

13

from www.Manualslib.com manuals search engine



http://www.manualslib.com/

Downl

S50HTO003

© | o

Socket screw
BEER7BIREH(M3x10mm)x3

M3 Nut
HIBHERIRIEXA

© |

Bearing MR10522
MR105Z7887%( o 5x ¢ 10x4mm)x2

Socket screw
BEAT AR
M3x10mm

Tail case (R)

RERE (5 M3 Nut

M3BLHERIRIE

Bearing MR105ZZ
MR105Z 78 7%
¢ 5x ¢ 10x4mm

Tail rotor shaft assembly

EirBEaE

&CAUTION
Nz ®

Please do not bend or scrape the
drive belt to reduce damage risk.

FEDIMTEBYEREHARESTRR -

Tail case (L)
=l )

50HT004

© [ [— -

Socket collar screw
BEEA7 B ERHM3x15mm)x2

Socket screw
BEERA7TEIRIR(M3x10mm)x2

© f

M3BHFRIRIEX2

Bearing MR832Z
MR83ZZ8H3( 4 3x ¢ 8x3mm)x2

Bearing MIR952Z
MRODZZ8( o 5% o 9x3mm)x2

O b

M4 Set screw
M4 LE SRR AR (MAxdmm)x 1

lock when fixing a metal part.
BRSNS BIBEEEETIRMB

[\ ‘ , Apply a littie amount of T43 thread

3K Carbon fiber tail blade
Ko e

Socket collar screw
BB/ VREmERMH
M3x15mm

M3 Nut

Maﬁb%ém;%wé‘\® SO

i
M4 Set screw i
MALESRIRHH
Méxdmm \(}\ Tail rotor hub
e TR
¢ 11x26.6mm
|
1 Bearing MR952Z
Tail rotor holder g’///MR%ZZEBEK
EEfREE IR i ® 5X ¢ 9x3mm

M3 Nut

i Socket collar screw
| o3 BRI BHER
S T M3x15mm
M3pHERIRIE \@ ‘
)
Bearing MR83ZZ/® .

MRB3IZ 78l
@

¢ 3x ¢ 8x3mm
3K Carbon fiber tail blade /

KExRIRR

Socket screw
[ERERYAV=E e
M3x10mm

14

ine



http://www.manualslib.com/

Dowi

50HTO005

©  Clwe

Linkage ball A1
EREBAL( ¢ 4.75x8.68mm)x1

© [E—mm

Socket collar screw
BERA7 VREEIRFH(M3x15mm)x1

o 1 e

Washer x B
FG( 0 3x 0 5.5x0.5mm)xt Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.
5 0 H To 0 6 IR TR pER A MRN8 o FETERLRIRH R -
Collar B
255 5F
(D:- Already assembled by factory, Collar screw %%ﬁ‘;%@lﬂfﬁ
please note to check again.

Collar screw DR - BBLUSTHER -

MR (M2rBmm)ct Tail pitch assembly
(=i szl =)
Collar A

EEIREREA (o 2x ¢ 3x4.17mm)x2
©

Collar B

EEEAREMES (o 2x ¢ 3x3mm)x2

Already assembled by factory, %#‘éﬁg;’;%
please note to check again. l Washer - T
SHERS  ERUVBTHIER - | @/ =5
Tail rotor control arm ¢ 3x ¢ 5.5x0.5mm
ESind e vll=
Linkage ball A1
BREEAL
¢ 4.75x8.68mm
ACAUTION
* B Socket collar screw
BB BHMERH

When tig| ing a link ball to a plastic part, please note to use a litile M3x15mm
CA glue and tighten it firmly, but not over tightened, or they will strip.
BREBABBESERYETE - @ROSCABIASHDHRIT - MB%REN
P EER

Collar A
BEREIEA
» 2x ¢ 3x4.1mm

Collar screw

BEIRH
M2x8mm

Tail pitch assembly

EieREHIE

M4 Set screw
MALE SRR

\ M4x4mm



http://www.manualslib.com/

Dowi

—

50HTO007

©  [[w—— ) |

Socket screw
B ER7AIRAR(M3Xx26mm)x2 M3 Washer

[mmlulmlm M3EET)( ¢ 3x o BxImm)xd

Self tapping screw
BIEE-+FEBURHR(T3x14mm)x2

i

M3 Nut

50HTO008

Self tapping screw
BE--FERIRAM(T3x12mm)x2

Self tapping screw
BER-FEWIRM(T3x10mm)x2

(ttanmim

ACAUTION
b=

Q7

-

ESEEEELR

Apply some glue on tail boom brace ends to avoid
vibration. When gluing, note the two ends must

be parallel to each other, or they can't be fixed flat.
iid WRA LR - SJEeEmED - T
Ezgﬁgi,‘éauﬁﬁﬁﬁ\iﬁﬁﬁ » SAIEEEAAHHTEY
Bz ©

M3 Washer
M3EF)
¢ 3x ¢ 8xTmm

Self tapping screw Tail boom brace
BE-SEBRM BESIER

/'(‘ T3x12mm & 5x460mm
.

Vertical stabilizer
=R

M3 Washer
M3ET
¢ 3x ¢ 8xTmm

Socket screw
[EEEYAN=ELe
M3x26mm

M3 Nut
M3BFRIRIE

MIEES)

M3 Washer

¢ 3x ¢ 8xTmm

S0HTO001

M3 Washer
M3BhFARIEX2 M3EET( o 3x ¢ BxTmm)x4
Tail boom brace
, ‘c A EEZER

Tail boom brace end
(& BRI

Self tapping screw
BE+FEBURM
T3x14mm

, KTH

Horizontal stabilizer

( Stabilizer belt (Upper)
| OKTHRERE (D)

| Stabilizer belt (Lower)
KEREERE (T)

/
/
Lecmceee s

Self tapping screw
BB+ ERIR
T3x10mm

Tail boom brace end
M3 V%asher BB a0iEE

¢ 3x ¢ 8x1mm

16



http://www.manualslib.com/

STD Servo
REERSE

98 -FEBIRM

Self tapping screw
T3x14mm

50HZ007
M3 Washer

M3ZET

¢ 3x ¢ 8x1Tmm

IR1EX8

B

AlleronfIiRREEBEF x4
]

For two Aileron servos
AileronmfRiEARSE B
Aileron servo platex4

Servo installation
BAREHER

Servo nutx8
AhRES

50HH001

AR AR
M3x10mm

Socket screw

MARSERURIE
&

M4 Nut

TR AR
M3ZE

Socket screw
M4x25mm

For motor fixing
BEZEE TR

SE

x16

)

H

L M3ZES)( o 3x  8XTMM)x2

(rmrmttttirm

Self tapping screw

M3ZET)( o 3x ¢ 8x1mm

© [ f—

HE -+ FEBURM(TIX14mm)x16
Socket screw

50HZ007
EBEA BEHH(M3x10mm)x2

M3 Washer
M3 Washer

(o)
(o)

B

50HB004

2
: g
E ©
£ S
E s g 3
Juf
5 % § ¥ 8
4 -
S B = @ 3
5 2 _E | § = °
] ; o I =
° .mﬁm : mL% W
ik o : ‘£ ‘g iE i
o 2 - £3u @ g
ks o P8 - iz # o
22ofe : . O Ojr " Q
2% : 5 3 Bia 0
n&@ : Q o - E{x t
= d o rm% S o
£o . el 355 §S
Sthe . Em oE_ SE& N
S+ E _ Gy JBEE oX S w
H - o >
w f 2 ! ] £ Qe ©
B X i 502 omE £ OB )
@ oy €0 ; SHE v X c >
»ig2 : S HXx S el Y
H o < <t - -
: == 2= mmm g o
: £ o @
d 2 ER 2 o
: o n
LN
@
K-
|z
-]

Dowglisaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

e ———— m =1
A OIHE
Suggested fixing hole for —= ~ ~ =
6S2P battery approx.4200mAh . =
6S2P#14200mAN &SRB ESTE - =y
Battery mount hole for _ H -m
adjusting the center of gravity. i
SIHAEE - BHEEESL
M3EBEIRIE
wmzaé Servo(The other side)
e i 9138 (3 —)
Hooké&Loop Gyro
fastening tape
EpetsEle i
7@ o =
® 0
BEC Battery (@4 a0,
BECE
Tail servo
o Receiver FEfeEas
]
<< @ X
@E_ Battery —mum\mx_sm hole \ mon_amVoo__m_. screw
& BOREBEIL Z@%ww?/mmmwﬁw§ Main drive gear set ©
& Motor TG A
R
[11]=1
. ] :
mmM Battery fixing hole for side hang.
.nﬂ BB BHEEN
_Q._.mo ~ FUTABA 6CH receiver wiring JR 7CH receiver wiring
2 HITEC.FUTABA 6CHIBIESIBRTER JR 7CHEWESERT R Standard equipment for combo version
(@] Aileron Throttle ERIREERH
" Wm /I Mm.%mﬂm MMM%WBm:, for combo version miwhm
H1 s
< Elevator Aileron == CH1
+4 A4/ FHER x25/ B i
= CH2 6 channel CH2 CHa4
s Throttle Wmnﬁwﬁmm Elevator 0%
S AUX 1
D P9 & arie s RO [ Aux 2
-d CH3 CH3 e 7 channel
-t receiver
— Rudder Rudder
= p WT_m% Wﬁ% CanFRIREs
X CHS5)
m m m@&:.m_.m.:_% wire|
= § Pitch BERENRE Pitch
o
oy m 2 e \ Voltage step down for tail servo 5.1 volts. i \ Voltage step down for tail servo 5.1 volts.
o = 82 D
o s 6-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channel Receiver is adequate for the requirements of the T-REX heli.
m -1 B
Q S@ @ You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
[T1] H mm - m & Elevator, Aileron, and especially Pitch(CH6) and Gyro(CH5) controls. Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
- o 9 .@V o 0 TNENENZINEE D R T-REGERE RASMSEERK » bR SIHPT - eIt - ARERTE - CEFHBNRE RRET-REGELE R EIEETRK - BF T30 - 15O - FHREE -
[T n fE 7/ =2 FNBSERSEN - MO LIRS R RRIRAUPEIRE (CHo) L29REE (CHE) - FIBEEABEN - OGRS REREFERATTROIFLIRE AUX 2) BURES (AUX 1) -



http://www.manualslib.com/

6.CANOPY ASSEMBLY Hia=Z4% | AUIGN I//

50HZ005 50HZ005
Fiberglass Canopy Canopy nut
8 BR B x 1 RS EEEX2

Antenna pipe
XiRE

Linkage rod(A)
Approx.30mmx2

D EWL L

©) Linkage rod(C)
Approx.67mmx2
Linkage rod(B) ) EHR(C)HI67mmx2

Approx.38mmx2 O L2 ) 48mm ’
L 5EiR(B)#)38mmx2 |7
| 19mm ‘ — ‘

38mm

Linkage rod(D)
Approx.58.5mmx3
5E42(D)#58.5mmx3

39.5mm ’ ‘

«—
9mm

o ¢ ———
Rudder control rod o |<———>‘
EfeEHiex] : 29.5mm

0
—_ \ o6 o \ Linkage rod(E)
o ) Approx.51mmx4
] G ® 0 EH2(E)H)51mmx4
\ f‘—;—.".:\“\o“—‘\ ] ‘
7 0 \hHHI\IHH‘\!YI\‘I\“l\IILI|\IM\IHIl‘IlHI\‘II!II\%\I‘lll\I;:NNHH|HNI\ ‘ 32mm

1l
0 SO == ﬁ@
6 Ege, © -
) ) & o
Tail servo
BEES ;

Tail servo horn || 0P Y
ERiRBE ‘
0 0o 0
@ @

Do aded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

Do

8.SERVO SETTING AND ADJUSTMENT {3%28

REREE

To set this option is to turn on the transmitter and connect to BEC power.
IR ERE RS - % CBECEIRENTELTHRIE -

Linkage rod(A)
Approx.28mmx2
SER(A)KI28mmx2

JR Transmitter/Servo
JREIZHI D ARIERRR

Aileron:CH2 |’ Pitch:CH6 :
B :CH CEREEICHE

Elevator:CH3
FHEERT: CH3

R
Please cut 1mm from each ball link.
1 H-.\n) EAG RGBS TR I

Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH®6 on
the transmitter to make them move upward. When the actions
of Aileron and elevator are opposite, adjust travel values of
SWASH CH2 andCH3.

CHe ~ CHOTEIREE » {KEEHS% TR B IPEAREICCPM 120+
FEIET) - RHPIIERE (Pilch) 3 i - E-FROERSEH1ENAE
ATk » APEEEIRREMN REY) PEMREREL - E3BER
BEITE Mk » FRRE RS WASH CHo T2 BHIES(E » (FEKK
BEIE L Ve R A& B FER KT - BB SWASH CH2 - CH3
TEEIFRIE -

Linkage rod(A)
Approx.28mmx2

FUTABA/HITEC Transmitter/Servo
FUTABA/HITECEIZ 2 I IR S IR SERA R

p{}n-‘.ﬂl
i . ' T
!h\\\‘ T ll,.
LS5O0 QT d~¥._
ik

Aileron:CH1|; Pitch:CH6 ;
B CHL || 655

Pitch:CH6 | © Aileron:CH1:
o:Clo || BIM:CH |

Elevator:CH2

FHREfE:CH2

SERR(A)I28mmx2
—————————p|

=<7 Please cut 1mm from each ball link.
1 H-.\I@ BRI E SR B TR 1M

Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH6 on
the transmitter to make them move upward. When the actions
of Aileron and elevator are opposite, adjust travel values of
SWASH CH2 andCH3,

CH2 - CHORT R - (KB\EHSE CE2 B AR ERCCPY 120
FEBT) - RBPIIER Pitch) F CH « E T FREREF1EIE
TSN » FRRETRNREHE REY) POIRSEEL - S3BER
BEIFE K - AHEERE WASH CHE ITIEBMIESE » (FEIR
AT LR MRR e FBREs - B3 % SWASH CH2 - CH3
TIZBIEBIE -

9.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING [giZ@ R R ER TR

AUIGN

(/A

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC power to work on tail neutral setting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopter. Then wait for 3 seconds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correctly fixed about in the middle of the travel of tail rotor shaft for standard neutral setting.

EREEE > BHRANTINRERE HRHRAICRER TERPRMBIZIER
2E =) OEJREPITRAERE

B /0% 6 - BEEE R ET AR IR CRECEINE T » Bl

°

SIBECE R I 55 70 8 B) /= fit 1 12 o Bl 45 148 82

D REX
B eIR R T4 10 IR B B 2 IR R 40 % 00 Eﬁgﬁﬁﬂﬁﬁigﬁﬁgﬁﬁgﬁﬁmﬁ?iﬁ@q]Faﬁ{ﬂglé CHIRBERERIERRE -

(RS ATes O ERIR RICIRBI TR, - B
1 s .

[ TAIL NEUTRAL SETTING EDT/SRE |

1 HEAD LOCK DIRECTION SETTING OF GYRO PR SORE

After setting Head Lock mode, correct setting position of tail servo and tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral
position, please adjust the length of rudder control rod to trim.

fERBHEREQRBUE PILChPHIEERBRELUE - TE PitchiZhliEREBED
FHEAZERERORERELE -

Middle tail {
pitch assembly.
EPitchiEHIEED
| I

Tail servo horn

Tail case set {
#a

:
%

To check the head lock direction of gyro is to move the tail
counterclockwise and the tail servo horn will be trimmed
clockwise. If it trims in the reverse direction, please switch
the gyro to"REVERSE".

RIRBEE QR - ETEELRGERE - EORBEIERE
IZ1E » REFEDBRRE L HERD BREIBLE -

Tail moving direction

ERREIM Trim direction for

tail servo horn.
ERRBEESD

20

. search engine



http://www.manualslib.com/

10.PITCH AND THROTTLE SETTING /e 126 E8358HP58

S

ALIG

~n /8

GENERAL FLIGHT —#&R{THER

GENERAL FLIGHT
—RRITER

Throttle Pitch Current(approx.) | RPM(approx.)
JHBPS UREE SR BE ()
5| 100YHdn speed +9 58A 1900
4 85%
LT i - 0 65%Hovering o
Stick position at high/Throttle100%/Pitch+9" 3 bEm +4~+5 184 1650
ISR/ SBPIL00%/Pitchd
2 40%
e 0% Low speed °
iors| - 1 U 0~-2 o 0
'
100%
85% [~ e /
65% [ i
. 40%| -y ;
Stick position at Hovering/Throttle 65%~70%/ Pitch+4~+5°
EARRRR/SHPI65%- 70%/ Pitch+4~+5 i ;
- | | .
1 2 3 4 5
Throttle Curve(Hovering Fight)
SRR TUBP IR
Pitch and Rotation Speed P1itchiR@ERIG |
TIP:It is recommended to use a lower pitch
| ¥5J setting when using higher RPM\Head speed.
This will allow for better power.
Stick position at Iow/ThrottIe 0%/Pitch0~-2" ERER 2 PHN SRR ENES
BARER/8PI0%/Piteh0--2 BECERIE Pitch » ABESEESIWEE -
3D FL 1T
IGHT 3DRERAUTIRE [ IDLE 1:SPORT FLIGHT |
Throttle Pitch Current(approx) RPM(approx.)
J IR A ) BE #)
5 100% +9° 58A 1900
4 75%
3 70% +4~+5 21A 1750
2 75%
1 80% -5 26A 1850
: 100%
Stick position at high/Throttle100%/Pitch+9" 0%
AR /SBPI100%/Pitcn+9° 70%
I ! S
1 2 3 4 5
Throttle Curve(Simple Aerobatic Flight)
RORITRIVOP IR
IDLE 2:3D FLIGHT
Stick position at mlddle/T hrot'tle 85%/Pitch 0° Throttle Pitch Current(approx.) | RPM(approx.)
IEIRIR/BPI85%/Pitch 07 3 1REE S () R )
5 10%%%'—?“ +9 57A 1900
3 85% Miadle o 250 1980
2 100% e e 0 28A 2030
o 00

Stick position at low/Throttle 100%/Pitch-9°
EARESR/SHPIL100%/ Pitch-¢°

ACAUTION
* B

1.Pitch range: Approx. 24 degrees.

2.1f the pitch is set too high, it will result in shorter fight duration
and poor motor performance.

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high.

1 B30 Pitch) ‘i@{ﬁ"‘fﬂ _

BRIRIEOTE » BEEE) D ERITERIE -
3 Qﬂkﬁuﬁaﬁ SRAEESTL » BIMRIBREAHIRE -

100% ==

85%]

|

| i

2

3

4 5
Throttle Curve(3D Flight)
SFRARITRIVBPIEHR

21

Dovvﬂloaded from www.Manualslib.com manuals search engine —



http://www.manualslib.com/

Dowj

11.FLIGHT ADJUSTMENT AND SETTING R{TE){FREREERE

'

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R/{TaIsA= oiidiEigmiT

Do a simulation flight until you familiarize your fingers with the movements of the

rudders, and keep practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2, Practice to operate the throttle stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market.

T%ﬁﬂ?@@@%%%@{'ﬁmbﬂ’“ﬁﬁau » BEBEERITHTETERRITOIRDS - WABNEE

EJﬂeT%’ﬂ*%gg%Jx BENERIIE -

R u%ﬁ?%@ﬁﬁﬁ)vﬂIH%\_ﬂ’%%B’J%%ﬁEQEO _
R{EE R asH) %?%*;(%?)JWE’DET%{’EE“WDTI) R EREHPIS/ME - BIBZET/G -

E?’E%&?@E%U{Tﬁ-ﬁ%\? %?E ESRPEZELIIE DB E) -
Bl iEaBmBEiRE BW HEERES - LUERESTE Bhh TRsE

B o
05 L
OefmRme
ko

ESC setting (RCE-BL75G):

1-1
1-1

RN TEE: 2-2 Mid timing 4-2 Helicopter 1
2-2 iR 4-2 BEMEI]

Brake Disable 3-2 Battery Protection(Middle) 5-3 Throttle response (Quick)
B 3-2 BNBEMRE 5-3 SHFIRERE

Mustration@

Move left
Pank =4

Rotate left
E

Move right
%g

Rotate right
EaL: /]

<=

—

Fly forward
B

&

Forward rotate

Fly backward

backward rotate

RUEA ®%E
Descent
TR

Turn right
Glhe

Turn left
—— — 7 e

| Rudderpm |
[
22

yals search enaine



http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS /2R 5HEETE  «When arriving at the flying field.
* BHGERITIS
A\ CAUTION
E B

©Check if the screws are firmly tightened.

©Check if the transmitter and receivers are fully charged.
OBRER ZEMESHE?

O%FBRNBEWNRBHLES S0 -

CAUTION & NG SR QA o W i Qs (A UG i e
& B

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and mcrease the risk of danger.
BERTIBEEMBIERE - BiRBOreEE - A PSITEE B AEEER - 1EMERE EE?E@%EF“*DKK%@DD@BM

STARTING AND STOPPING THE MOTOR &&f)/5 .- iz Mode 1| (Mode 2 |

ACAUTION
= B
First check to make sure no one else is operating on the same

frequency. Then place the throttle stick at lowest position and
turn on the transmitter.

CAUTION

AE's

T B

E%ﬁ@ozﬁm,ﬁ, SHEMIBESEREHA » SAETTRDS 51824 M Check if the throttle stick is set at the lowest position.
s - i B PSS ERIEAIIE -

% Check the movement. ©Are the rudders moving according to the controls?

* EVELEER ©Follow the transmitter's instruction manual to do a range test.

OpaEtCESTHIa%EE ?
ORIBBSIBROTE TR -

X

ON! Step1 ON! Step2 ON! Step3 OFF! Step4
First turn on the transmitter. Next turn on the BEC of the receirer . Connect to the battery Reverse the above orders to turn off.
arlak s e FERBEIEERECER BEEXBNER AR EIRIFBMK DLIRIFRMER BT -

Main rotor adjustments RSB TEIHR
ACI%UT%)N

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.

RENNIFR0IE - FREHERBRD0AREEEE -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4 Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
|- @RISR S LR L SECORIEE LR DESREBRE
2 B8R BPIIRRE S 26T B R T RISBERR I ER] - EARIBRIEE Bags) -

3 (SHEZREI (Blm e RBSESEOIN » INBZRE; TE’ %—iﬁﬁgﬁaiﬁﬁtﬁéi @R BV - BIUARIIZISBEND -
4.381F () R—RIREESER Eﬁiﬁﬁkﬂ%@fﬁ) o @12 (O RIRBEMPRE ERMBEERFER) -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A IEBEB SR IR R TIRES PITCH B » BRRDE W IBIE - NRBE /AR ML - BERER Q) BIE -
B. e e e) e EaEFE) TR kit (PITCH) B/ » FESEALER (W) {B1E - FE /) BUIREMERES - AHRIER (O BLE -

AL
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please

check the pitch angle is approx. +4~5° when hovering. B

REROIEENN S EIEL) - ELEEEALI - CITRNPHEEILRE -
EREIIE - EF— MPilchEBETFIRER AN +4-5"

Color mark SiZ/ReC SR e

23



http://www.manualslib.com/

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS ¥)2R/THRBERTE
i\ CAUTION

©Make sure that no one or obstructions in the vicinity. . d imatelv 10 ‘d' "
©You must first practice hovering for flying safety. OPlease stand approximately 10m diagonally

.. L . . . behind the helicopter.
This is a basic flight action. (Hovering means keeping ) SEUE TS 5 R =T
the helicopter in mid air in a fixed position) OB - FIEEFRETIAR

OERATHE T AFBEY - Beginner may install a training landing
OBRIRIIRE » IMLVETIRBISEE » ERRITEMFNER gear to avoid any crash caused by
(SIIEE R B R PRI/EEMNE) - offset effect while landing.
IhBIGYBEI MR T HZRRBEE
%&%B&%H?lilb RIBETRENER
185 -

STEP 1 THROTTLE CONTROL PRACTICE BF?}"“%JW%’

©When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEEF BRI - B8R EBPIRRSE T
ﬁ’fa‘@%ﬂ%ﬁfﬁéi&@tﬂ%ﬂﬂ&ﬁ%ﬂ’]‘%ﬂﬁﬂ F'ﬂ?’“%J{E

1.Raise the throttle stick slowly. \
2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.

1. @IEFHIEHPYIZEIR -
z@@%&{mﬁ:ﬁm%/@ /&% /a5 ”Pa'lhﬂ’]fil‘] §7/ ‘\
BHEIE AR E SRR

©)f the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

©lf the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.

OEEF BRSO - EBPII BE5E - RETTEBCIUERES &BSE%BIO?}RQ%E,@% °
@1Ex§ﬂ?ﬁ+r1§ﬂ§%&1’ﬁ7b& oa%[ﬁ%ﬂ%ﬁ TR F#E 10 RBERE

STEP 3 RUDDER CONTROL PRACTICING J5EfCI&IEHE

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.

1 ISISHBFER -

2. R EFREBBE NG - RBIBEROBETOMERLAAESHRD

RANUE °
STEP 4 SN
After you are familiar with all actions from Step1 to 3, draw a circle on /
the ground and practice within the circle to increase your accuracy. l/
SIRBS stepl-3 BERES - Tith F EBBWDEBBEBNEENRBR {
\ 7> uthD{T};EF“BﬂﬁﬁEg \
\ Narrow the circle. ,
©You can draw a smaller circle when you get more familiar with the actions. AN momw A%
OBIMENBIBIRIFEE - (IRTUBE ) NEE - So_ T o

i STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE B ES#5EGE2ER

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
ERBISstep] - 4BNFRE » uﬁ&@ﬁj‘ﬁﬂmﬁ BB R B stepl~4 - 21& ﬁ&L%%&EEEﬁE?’Ei%ﬁ% °

% 24

Dowwlwﬂﬁi H ﬁm Wiﬂ iaJs search enﬁlne -



http://www.manualslib.com/

ADJUSTMENT OF EACH TRIM R{TE)/FiHa

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

helicopter leans in a different direction.
ISIBFIRMPIIRAR -

1.Adjustment of rudder trim RS EMCHMT
Just before the helicopter lift-off, the nose
lean lefi/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TEFEIEBIZER ﬁ_ﬁéﬁzﬁ/ﬁﬁﬂﬁ%
QLRBE - MEEOZT
BZRS - ﬁﬁﬂ”ﬁﬁ%

2.Adjustment of elevator trim FFEFFACNT
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.

TE%&L—%I@J%‘FJ& @Eﬁﬁﬁu/&ﬁﬂﬁ%
I
BRREBE fﬁﬂl.ﬂr‘ltnﬁg

:}

3.Adjustment of Aileron trim & 5|2
Just before the helicopter lift-off, the body
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TEBE ﬁ%E%E@ﬁ ﬁ%ﬁ&@ﬁmﬁ%
ABRE - WAL
Hﬁﬁ%ﬁ’MﬁmEﬂg

<
Left Right
£ &

TROUBLE SHOOTING DURING FLIGHT 0@ BEa AR FoRa0ie

Left Right
=

EEFHEDIMIBEINER - SESWIEDRTIE  TERMBISESE -

Forward Backward
ZnEES %1
—_—
Right
a%

Sifuation

Cause Way to deal
AR R& LI
Out of tracking Adjustment of pitch rod has not :SIUSt the :engt: O: :mkage 70322;9;99“'3’ trim
Blade Trackin e been done. just the length of linkage ro — Slight trim
SR PITCHER SR BE AT BEEE () BT HEE

FEER ORE-WAR

Low rotation of the rotor

FHRRERRIE

* Pitch of main blade is high.
* THERAPITCHIRS
* Throttle curve is too low during

* Lower the pitch about 4~5 during hovering(The
rotation should be about 1,600rpm during hovering).
* SRHECP 1LCh{SHEP itchiDd-5 (B HREF = IR B B A HU1600RPM)

hovering * Heighten the throttle curve during hovering.
. . *{E Hﬁﬂﬁzﬁaﬁm’ﬁiﬂﬁ * S R HEREHPIEhER
During Hovering
{$ High rotqtion ' of the rotor % Pitch of main blade is low. * Adjust the pitch rod {A) (The rotation should be
FERWRREDS * EHEEAOPITCHIRIE about 1,600rpm during hovering).
* Throttle curve is too high during * SR (A) (BIERSEIER BRI 1600RPM)
hovering. o * Lower the throttle curve during hovering.
* (S HERGHP R ES * SRS HERSBP I EHR
The tail leans to one side during * Failure setting of tail neutral point. | xReset tail neutral point.
hovering, or when trim the rudder and | * BPITZRERE *EREDITE
return to the neutral, the tail lags and *Tj‘le sensitivity of the gyro is low. *Increase the sensitivity.
cannot stay in a control position. *RREHBERE *IBIRE
EREEROE —BREE - NRHHOK
WORSICATTRA0 - ERETIDE - A
sensitivity of FBEATRRILE L -
the gyro
BEW%@E

at hovering or full speed.
(s EEF'HH%%éZEEEE@?E@

The tail wags left and right during flight

The sensitivity of the gyro is high.
fRIREHRE RS

Decrease the sensitivity.
HERE

If the problem is still there even after tried above, stop flying and contact with your seller.
MIEMSTLL SR - DAREERENR B%%itﬂéfjjfl‘]ﬂ?eﬂiéﬁﬁjéﬂ

Downloaded from www.Manualslib.com manuals search engine
e R R |

25



http://www.manualslib.com/

12.PART NAMES AND OPTIONAL PART LIST SHSH42ER2EHEREE ALIGN I//

i
o]
a

©
c

o

3

O

BF

26

ch engine

Downlo



http://www.manualslib.com/

H60001

“Thrust Beariﬁg/uu:?ﬁl"nr?(

13

" Metal H

1

1 50H009 Thrust bearing IEHEBRA | o 6x¢ 14x5mm 2
2 50H008 Washer E=: 3| ¢ 10.25x ¢ 14x0.8mm | 2
H60002 Bearing,/ B AMR148ZZ 1

3 50HMR148Z2Z Bearing MR1482Z MR1487 7887 ¢ 8X ¢ 14x4mm 4
H60003 Main Rotor Holder,/EE IR 3&EE4H 1

4 50H002 Main rotor holder heEB AR 2
5 50H145 Linkage ball B1 EREEB1 ¢ 4.75x12.59mm 2
6 T64025 Socket collar screw BSEN A EIRA M4x25mm 2
7 N10040-4 M4 Nut MABHFRERIE | M4 2
H60004 Metal Main Rotor Housing /B EREEER 1

8 50H001 Metal main rotor housing EBETRBRETERE 1
9 50H005 Damper rubber-black 80° BHEERE-280 | ¢8.1x¢913.1x3.2mm | 4
9-1 50H168 Damper rubber-gray 70° B ERE-W 0 $8.1x¢ 13.1x3.2mm | 4
10 50H006 Spacer BHERD & 8x ¢ 11.5x1.3mm 2
11 | 50H136 Pin ERHE | o 2x32mm 2
12 | T63022 Socket collar screw BEAABEIRM | M3x22mm 1
N10030 M3 Nut M3BERIRIE 1

E‘K_EBl

ﬁﬁs%%ﬂ%ﬁ

!

Feathering Shaft/ E!m 1

16 50H003 Feathering shaft Gt ¢ 6x ¢ 8x93.2mm 2
17 50H010 Washer BEES o 4x ¢ 12x1mm 2
18 T64008 Socket screw BENEBIEM | M4x8mm 2
H60007 SF Mixing Arm /SFiZHIIE R E 1

19 | 50H025 SF Mixing arm SFi|iges 2
20 50H683Z2Z Bearing 6832Z 6837 /8f7 ¢ 3x ¢ 7x3mm 4
21 | 50H024 Collar EEMEBE | ¢3x04.9x1.5mm 2
22 50H022 Washer E=31] ¢ 3x ¢ 5.5x0.3mm 2
23 S23014-1 Self tapping screw BSE+E IRk T3x14mm 2
24 50H144 Linkage ball A1 LREEAL ¢ 4.75x ¢ 8.68mm 2
25 50H145 Llnkage ball B1 2

®4.75x ¢ 12.59mm

H60009 Flybar Seesaw Holder /- #i8 EITE BB 1
27 50H016 Flybar seesaw holder EERETEE 1
28 | 50H623ZZ Bearing 62322 623778073 | ¢ 3x ¢ 10x4mm 2
29 50HMR74ZZ Bearing MR74ZZ MR74778H7% 64X ¢ 7x2.5mm 2
30 50H119 M3 collar screw MIEEBWEWRA | M3x11.65mm 2
H60010 Metal Flybar Control Arm,/ £ T HRE I8 i 1
31 50H020 Metal flybar control arm B TERTHE 2
32 50H018 Flybar control rod SRR B HERAR ¢ 3.4x74.1mm 2
33 | T63005 Socket screw BEAAEM | M3x5mm 4
34 T74004 M4 Set screw MALESRIRA% | Mdxdmm 2
H60011 Flybar Paddle /&8 1
35 50H029 Flybar paddle TR 2
36 T73004 M3 Set screw M3LESRIRAR | M3xdmm 2
37 D03844 Sticker SEERASHE 2ig
H60012 Flybar Rod /*FHiK1% 1
38 | 50H028 Flybar rod ERRIE | ¢ 3x400mm 2
Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.
ARPENIME - RBRNEHER ABYIEHRSE - AN G RH IR
REYEE AT EIEES - TOBHUERD - BLHRERE -

27

Nt 4 Ao L L


http://www.manualslib.com/

2B

Optional part
b3t

28

yals search engine

Downl



http://www.manualslib.com/

Main Shaft,” E!MH

H60013
39 50H047 Main shaft L ¢ 10x201x29.3mm
40 T63020 Socket collar screw BEA B EIR M3x20mm
41 N10030 M3 Nut M3RIERIRIE | M3
42 50H045 Lock collar FHEEE | 010x016x6mm |
43 T74004 M4 Set screw MALESRERSRE | M4xdmm
H60014 Washout Control Arm /E{i R iIZHIZEH
44 50H031 Washout control arm BSR4
45 50H035 Radius arm Radiusi@Eig
46 50H126 Collar RadiusiRHIIEERE | ¢2x¢3x5.1mm
47 50H022 Washer E= S| ¢ 3X 9 5.5x0.3mm
48 50H683ZZ Bearing 68322 6837781 |  ¢3x ¢ 7x3mm
49 50H024 Collar EEREE ¢ 3x$4.9x1.5mm
50 T12012-2 Collar Screw BERHE | M2x12mm
51 50H145 Linkage ball B1 BREEBL | 04.75x¢12.59mm
H60015 Metal Washout Base /SR 38
52 T63012 Socket screw BERBIRE M3x12mm
53 50H147 Metal washout base EEONIR
___[HB0016 | Wetal Washout Control Arm/SMRIISERER .o Optionpens
| 54 | 50H161 " %Emﬁ%&ﬂ%ﬂ?&% Coienee SR e
54-1 | 50H043  BEB| 0475x9.50mm
TRedwsEE |

Radms%l%%ﬁﬁﬁ . 92x63x5.
~ | 93x5.5x0.3m
_ BB3Z7ENE | ¢3xe7X3m
Egmﬁéﬁﬁﬁ ] f¢3x¢4 9x1 5mm
1 T12012-2 | : sl ,, CWEWRS | M2xi2mm
H60017 CCPM Wetal Swashplate/ ﬁBCCPM+?ﬂ¥E
55 H60017-A CCPM Metal Swashplate EEECCPM+884E
56 50H041 Long linkage ball B RINE ¢ 4.75x24.59mm
57 50H043 Linkage ball B IRGEB | ¢4.75x9.59mm
H60018 One-way Bearing Shaft,/ B (I
58 50B048 One-way bearing shaft BORE ® 9x ¢ 12x34.55mm
59 50B050 Washer BEEEES | ¢11.5x¢18x0.5mm
H60019 Main Drive Gear 170T,/170T XX iili
60 50B158 Main drive gear(170T) e (170T)
H60020 Autorotation Tail Drive Gear /i) &
61 50B054 Autorotation tail drive gear =R
H60021 One-way Bearing /B [0 81 %
62 50B049 One-way bearing HF1216 BSEEIEHF1216 | 0 12x0¢18x16mm
H60022 Main Gear Case /EgirhILWEE
63 50B051 Main gear case FEsd)EE
64 $83007 Hex socket salf tapping screw [MIER/VBEIURAM | T3x7mm

olalalalalolalnalalalialo | s laivisliviviviviviala (vialv (v RN 222 2N =]

Downloaded from www.Manualslib.com manuals search enﬁi ne .

29


http://www.manualslib.com/

30

Downl i uals search engine



http://www.manualslib.com/

H60023 Control Shaft ;Elig 1
65 50B070 Control shaft SEEME | ¢ 5x81mm 2
66 T63006 Socket screw BENBIRMH | M3x6mm 2
H60024 Elevator Lever /#IEHIE#E 1
67 50B068 Elevator lever BIEHIE 1
68 T74004 M4 Set screw MALESRIRAE: | M4x4dmm 1
69 50H144 Llnkage baII A1 IREBAL ¢ 4.75x8.68mm 3
‘ e 'Elevator Lever/ﬁ‘ ﬂ&ﬁuﬁﬁ A
o ' HE 1
70-1 [ 50H012 - | Linkage ball / 75x8.68mn 3
68 | T74004 | M4 sSetscrew ‘ , Mﬁﬂ:&ﬁ’f%? 5'5M4x4mm Sonmi
H60026 Aileron Lever/ ZEEES'JEQIEE 1
71 508056 Aileron lever TEEHIEE 2
72 50BMR95ZZ Bearing MR952Z MROSZZE87 | ¢ 5x ¢ 9x3mm 4
73 50B058 Washer =T ®5x ¢ 7X0.5mm 2
74 50H144 Linkage ball A1 IREEAL | ©4.75x8.68mm 6
T H60027 | Metal Aileron Lever/ﬁl&ﬁﬁﬁjﬁﬂﬁ Cpan e
75 | 533160 & &Eﬁ%ﬂ%g
Main Frame Parts /#S%H8 1
76 50B073 Bottom bracket FERBER 1
77 50B064 Battery mount EME ELE 1
78 508074 Gyro mount PEIRIBE EEE 1
79 50B065 Anti rotation bracket +=EgER 1
H60029 Main Frame /= fRI#R#H 1
80 50B055 Main frame(L/R) AEFRANR | 1.5mm 2
81 50B060 Bearing mount PHIEEAE | ¢9x¢ 15x4.5mm 2
82 50BMR95Z2Z Bearing MR95ZZ MRO57 78 73 & 5% ¢ 9x3mm 2
76 50B073 Bottom bracket FEER 1
83 50B138 Frame mounting bolt [ =tared 1
84 T63008 Socket screw BER B M3x8mm 2
H60030 Canopy Mounting Bolt /#$iBREIEH 1
85 50B121 Canopy mounting bolt IR SE T 4
86 W10030 M3 Washer M3ET | ¢3xe8xTmm 2
87 $23008-1 Self tapping screw BE+FaRRM | T3x8mm 2
H60031 Bearing Block X MiE EEE#H 1
88 50B061 Upper bearing block(A) T FEEEERE (A 4
89 50B68002Z Bearing 68002Z 680077883 ® 10X ¢ 19x5mm 2
90 50B066 Lower bearing block(B) # TERE ERE B) 2
91 50B6892Z Bearing 68922 68977807 | ¢ 9x o 17x4mm 1
H60032 Aluminum Hexagonal Bolt /7 &R 1
92 50H148 Aluminum hexagonal bolt T\Aiett 6
H60033 Motor Mount /i i% 5] XE B 1
93 50B063 Motor mount BEEERE 1
94 50B072 M3 Specialty washer MISTRES) | ¢ 2X ¢ 8Xx2mm 40
95 763010 Socket screw BEA AR | M3x10mm 12
96 T63006 Socket screw BEA AR | M3x6mm 4
97 $23008-1 Self tapping screw BR+FEBRM | T3x8mm 8
98 $23010-1 Self tapping screw BE+FEBRM | T3x10mm 4
H60034 Tail Drive Gear Assembly [ B E)BIME 1
99 H60034-A Tail drive gear assembly EEEmE 1
100 | 50B684ZZ Bearing 684ZZ BBAZ7ERE | ¢ 4x ¢ 9x4mm 2
H60035 Tail Boom Case /B#EEE# 1
101 50B076 Tail boom case (Left) BEBETEE () 1
102 50B075 Tail boom case (Right) BEEBEE (B) 1
104 50B077 Plastic hexagonal bolt IBBBT 6
H60036 Tail Drive Belt /B {REIEZH 1
103 | 50T131-1 Tail drive belt BB | 592XL 1
H60037 Plastic Hexagonal Bolt/7\&tt 1
104 50B077 Plastic hexagonal bolt IBBB 6
105 | T63008 Socket screw BEA B | M3x8mm 3
106 | N10030 M3 Nut M3FHEAIRIE | M3 3
107 | S23012-1 Self tapping screw BE+FEBRM | T3x12mm 12
31

Downloaded from www.Manualslib.com manuals search enﬁi ne —


http://www.manualslib.com/

Downl

®\

@ P AUEN 0 AUEN  AUGEN ||

32

jb.com manuals search engine



http://www.manualslib.com/

"H60038

Landing Skid /RI324H 1

108 50F083 Skid pipe m2eseEs | ¢ 9x310mm 2
117 50F129 3D landing skid 3DpAIZR 2
110 50F084 Skid pipe end cap BI2eRSIREE 4
111 T73004 M3 Set screw M3LESRIRA | M3x4mm 4
112 T63012 Socket screw BSERNERA | M3x12mm 4
113 N10030 M3 Nut M3FHEALRIE | M3 4
114 W10030 M3 Washer M3ZES) | ¢3x¢8x1mm 4
115 50F130 Landing skid nut A ZEEA ) 4
116 50F 128 Antenna pipe FIRE | $2x04x500mm 1
H60039 Standard Landing Skid /{§# 48 1

109 50F122 Standard landing skid TEAERIRNZE 2
H60040 3D Landing Skid /3DEJ% 1

117 50F129 3D landing skid 3DfAIZ 2
H60041 Rudder Servo Mount /ERE{EHR 22 ElEH 1

118 50T086 Rudder servo mount EitRiRBEERE 2
119 50T087 Rudder servo bracket EACEREER | 1.5mm 1
120 $23010-1 Self tapping screw BE+FERIEM | T3x10mm 2
121 W10030 M3 Washer M3EG) o 3x ¢ 8xTmm 2
H60042 Tail Boom /RB#¥ 1

122 50T085 Tail boom BES | ¢20x¢021.5x625mm | 2
123 50T125 Tail control guide ERHIREEER 2
124 50T133 Rudder control rod BACRERE | ¢2x539mm 1
125 | 507124 Ball link SEAER 2
H60043 Tail Case /FEeEim R H 1

126 507090 Tail case (L) EEEREE (D) 1
127 507091 Tail case (R) REREE (B) 1
128 50TMR1052Z | Bearing MR1052Z MR105ZZ8HA | o5x¢ 10x4mm 2
129 T63010 Socket screw BEAEEHS | M3x10mm 3
130 N10030 M3 Nut M3BHFRIRIE | M3 3
H60044 Tail Rotor Control Arm / BIERIZHI B 1

131 50TMR632Z Bearing MR63ZZ MR63ZZEHEK | ¢ 3x¢6x3mm 2
132 50T096 Tail rotor control arm I==hinde g2l 1
133 50T097 Collar EIEREHEIRE | ¢3x04.9x5mm 1
134 50T099 Washer #5 | ¢3x¢95.5x0.5mm 1
135 | T63015 Socket collar screw BEABEMERH | M3x15mm 1
136 50H144 Linkage ball A1 IRGEAL | ¢4.75x8.68mm 1
H60045 Tail Rotor Shaft Assembly /EEil#iH 1

137 H60045-A Tail rotor shaft assembly =22tk 2
H60046 Tail Pitch Assembly /RBHERIEHE 1

138 | HB0046-A Tail pitch assembly EregRHig 1
139 | 50T105 Control link EEHERR 2
140 50T106 Collar A EERENEA | 02x¢03x4.1mm 2
141 50T127 Collar B EiBRBINER | ¢2x4¢3x3mm 2
142 T12008-2 Collar screw EHEWRH | M2x8mm 4
143 50T116 T type arm ERETHETRE 1
H60047 Stabilizer /BB HRiE 1

144 50T118 Horizontal stabilizer KRR 1
145 50T098 Vertical stabilizer HEER 1
146 $23014-1 Self tapping screw BE+EWEM | T3x14mm 2
147 T63026 Socket screw BEAEBEM | M3x26mm 2
148 N10030 M3 Nut M3PEERGRIE | M3 2
149 50T088 Stabilizer belt (Upper) KEBREERE (L) 1
150 50T089 Stabilizer belt (Lower) KEBEERE () 1
151 W10030 M3 Washer M3ET) ¢ 3x ¢ 8x1Tmm 4

33



http://www.manualslib.com/

Dovvnlﬂﬂﬂ “ﬂm W Miﬂ“ﬁ ﬁh Wm min ii s search enﬁi ne

H60049 Tail Rotor Holder, ”RRIE RIS EEHH 1
154 | N10030 M3 Nut M3BHRRIRIE | M3 2
155 | T74004 M4 Set screw MALESRIRHG | Md4x4mm 1
156 50TMR832Z Bearing MR832Z MRB3ZZEH % ¢ 3x ¢ 8x3mm 2
157 | 763010 Socket screw BEAR AR | M3x10mm 2
158 | 507112 Tail rotor holder FENREE SR E 2
159 50BMR9577Z Bearing MR952Z MRO5Z ZEH A ¢ 5x ¢ 9x3mm 2
160 50T115 Tail rotor hub RieE 1RIEE ¢ 11x26.6mm 1
161 T63015 Socket collar screw BEAABERM | M3x15mm 2
H60050 3K Carbon Fiber Tail Blade /3K RLER 1
162 50T159 3K Carbon fiber tail blade K E e 3K 2
H60051 |  Plastic Tail Blade /W BERE e 1
163 | 507117 | Plastic tail blade _ BEERE | PA 2
H60052 Tail Boom Brace / BEZiS8%E#E 1
164 50T123 Tail boom brace end EZi525%0E 4
165 | W10030 M3 Washer M3ZET) ¢ 3x ¢ 8x1mm 4
166 50T132 Tail boom brace BEZiEae & 5x460mm 2
167 $23012-1 Self tapping screw BE+SEIIRM T3x12mm 2
168 $23010-1 Self tapping screw BR+FERIEM | T3x10mm 2
H60053 Fiberglass Canopy /T #t#55 ¥ 1
169 | 50B134 Fiberglass canopy pit s 1
170 | 50B135 Canopy nut BESETE 2
D03842 Sticker B5HE 1
H60054 Hook & Loop Fastening Tape /Bl 4+ 1
171 K10317 Hook & Loop Fastening Tape EMTRAE 2
H60055 Motor Pinion Gear 10T /10THiE&EM 1
172 50M157 Motor pinion gear 10T 10T EE 1
34



http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

Specifications & Equipment/f{R {8 fic &

Length/#E &£:1200mm(47.25 in)
Height/t45=:388/405mm(15.25 in/16 in)

Main Blade Length/=jEZ £:600mm

Main Rotor Diameter/X BB &E: 1350mm(53.15in)
Tail Rotor Diameter/ERZ2BE£:240mm(9.45 in)
Motor Pinion Gear/f53Z X #5: 10T(11T optional)

Main Drive Gear/{E &) 585: 170T

Autorotation Tail Drive Gear/EiEF) = ¢&5: 180T

Tail Drive Gear/EEE#)E5: 40T

Drive Gear Ratio/gg¥R{5&tt:1:17.0:4.5/1:15.45:4.5
Weight(w/o main blade)/ZE#¢&: 1470g

Flying Weight/£fic & : Approx 3000g(6.6 Ibs)

Features :
Electric Power System| Carbon Fiber Frame | Pre-Painted Fiberglass Canopy | Carbon Fiber Tail Blades | §
Triple-Bearing Block Main Shaft Suppsrti Fully Driven Tail Auto Rotation System i Tail Rotor Belt Drive |
System | Push-Pull Control Linkage | Rear Tail Servo Mount| 10mm Hollow Main Shaft, 8mm Spindle

== T = )
%ﬁﬁﬁ%ﬁ?,ﬁnfmg http: /www.align.com.tw Part1Jun.2006


http://www.manualslib.com/

